For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Seriai Nos.
190,000 & Higher

aAlie

MFG. CO. INC.

ERZ HP

CONGRAIULATIONS on the purchase of your new Exmark mower. Model No.
This product has been carefully designed and manufactured to give

you a maximum amaunt of dependability and years of trouble-free Serial No.
operation.

Engine Model No.
If additional information is needed, or should you require trained 9 odel No

mechanic service, contact your authorized Exmark equipment Engine Serial No.
dealer or distributor.

If you need to order replacement parts from your dealer, always Date Purchased

give the mode! number and serial number of your mower as welt
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record

the information requested in the following identification tabie. Paste Label From
Literature Packet Here

Www.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995
Program

it your Exmark dealer does not have the Exmark part in stack,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

MARK PARTS PLUS®

3. If distributor does not have the part(s) in stock to satisty Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or nat submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive cvernight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through pasticipating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any whalegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxies, pumps and wheel motors. These pants can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-
Www.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
44” and 48" Deck Group ........eevveeveevvevieeeeeeiene. ceeennnen 374
Decal Group....cccoccvevveiicnerinnennn, cereeearean eereerrr——————— 14
Electrical Diagram.............. . et e 16
Electrical GrouUp ...ocvui i 15
Engine Group...........c......... eeeere e e 13
Front Frame Group .......c.cveeeeeeiieriee e S 5-6
FUBI GIrOUP ..o 8
Hydraulic Group ......coeceieiirieieiceeeeeeeeeeecc e, 11-12
Main Frame Group......ccccoceceiiiiiee e e 7
Moticn Control Levers .......c.cccoveeveviieeeeeens e ere e e—— 10
Park Brake Group .....cooocooiiiiii i, 9
Upper Handles & Controls ..........c.c............ e 12-13
-2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
44” and 48" DECK GROUP

Ref. Qty. | [Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Req'd.
1 804256 Nut, nyloc 5/16-18 .......cccvvvvvennnn, 8 36 [ 373034 Washer, swivel ................. 3
2 805258 Washer, 5/16stdflat ................... 6 37 | 800273 Screw, 5M16-18x1 ......ccciivvivinnnn.. 2
3 | 523471 Shield, belt ......ooovviiiviiiniineienn 2 38 | 522478 Chute widmt, discharge (48") ........ 1
4 809001 Nut, whizlock 5/16-18................... 6 402106 Chute widmt, discharge (44") ........ 1
5 | 800017 Bolt,5/16x31/4tap ......cccvvvnnenenn 2 39| 632199 Pinwldmt, deck strut ................... 2
6 | 809007 Nut, whizlock 3/8-16 .................... 6 40 | 634726 Strut widmt, assembly .................. 2
7 | 805259 Washer, 3/8 SAEflat ................... 2 41 | 800271 Screw, 5M16-18 x3/4 ........ocvvinvnn, 2
8 | 613098 Pulley, ldler........ccoviiieinninninnen. 2 42 | 804510 Nut, 5/8-18 . .coviviiiiiiiiinieeeeenn, 5
9 [ 413113 Bushing,idler ......c.ccivervieinienninnns 2 43| 633028 Sphericalrodend .............ccinnen 2
10 | 800297 Screw, 3/8-16x21/4 .........coevvenees 1 44 | 805010 Washer, lock 5/8 ..............coeennee. 2
11| 800292 Screw, 3/8-16X1 . .c.cvvviiniinininnnss 1 45 | 804522 Nut,5/8-11 ...coooviiiiiiiiiin e, 2
12 | 303327 Washer, disc spring 3/8 ............... 8 46 | 522480 Baffle, discharge ......................... 1
13 | 653189 Plate, Beltguide ......................... 1 47 | 800344 Screw,5B8-11X6......ccceevvieennenn. 2
141 653190 Spacer.....ccoivvviiiviiiiiiinciin 1 48 | 513208 Washer, spring disc ..........cc........ 6
15| 413099 Pulley,idler ...............cooeeiieiennn, 1 49 | 413424 Sheave, w/hub 6 5/16" O.D. (48").... 3
16 | 413308 Belt, deck drive (48") ................... 1 653099 Sheave, w/hub 8" O.D. (44").......... 3
413093 Belt, deck drive (44") ................... 1 50 | 513016 Bearing ....c.ccoovveviviiviicinniinnnnn 6

17 | 804257 Nut, nytoc 3/8-16 ......ccvveiininnnne, 19 51| 323532 Housing, spindle ......................... 3
18 | 805260 Washer, 3/8sidflat..................... 1 52 | 323528 Spacer,bearing .............oiinl 3
19| 513034 Bearing, pivot .......coooiiiiiiniine, 2 53 | 808502 RinNgG, SNap «ccovvvieriiieiceee e, 3
20 | 633151 Spring, extension ............c.cc.cenee. 1 54 | 323533 SpaACET ...cciiieiiiriiierieniieee e, 3
21| 634619 Housing, w/bearing, spacer, &ring. 3 551 633573 Guard, bearing-bottom ................. 3
221 652192 Idlerarmwldmt........................... 1 56 | 807268 Key,machine .......c.c.coeviveiinnenns, 3
654193 Idier arm widmt w/bushings ........... 1 57 | 413330 Shaft, spindle ........coovviiiiviiiienn. 3

23 | 603384 Bushing, idler pivot ...................... 1 58 | 414335 Housing, cutter assy (complete)(48"). 3
24 | 800811 Screw, 7/16-14x11/2 ................. 8 654206 Housing, cutter assy (complete)(44”). 3
25| 809073 Nut, whizlock 7/16-14 .................. 16 59 | 800293 Screw,3/8-16x11/4................... 18
26 | 633447 Chain, deck lift ........................... 4 60 | 323515 Blade, 16.25 notched air foil (48") ... 3
27 | 654174 Deck weldmt (652104) w/decals & 413438 Blade, 16.25 solid air foil (48") ....... 3
discharge baffle (48"} ........... e 1 ¢ 403148 Blade, 16.25 mulching (48") .......... 3

654175 Deck weldmt (652124) w/decals & 403149 Blade, 16.25 lowlift (optional) (48").. 3
discharge baffle (44") ................... 1 653101 Blade, 15.25 notched air foil (44") ... 3

28 | 800805 Screw, 3/8-16x31/2 ..., 1 653178 Blade, 15.25 solid air foil (44") ....... 3
29 | 800299 Screw, 3/8-16x23/4 ....covvvnvnnnn. 2 e 653102 Blade, 15.25 mulching (44") .......... 3
30 | 809012 Nut, whizlock 1/4-20 (48") ............. 5 653179 Blade, 15.25 lowlift (optional) (44").. 3
809012 Nut, whizlock 1/4-20 (44").............. 2 61 | 800340 Screw,58-11x1 .....ccovvvvviiiiinnnn. 3

31| 523420 Bumper,rubber.......................... 1 62| 811006 Zerk, 1/4-18 straight .................... 5
32 | 800270 Screw, 5/16-18x5/8 .........ccvnneene. 2 83 [ 632690 Strutwldmt, .........ocvvviivininnnns 2
33 | 800807 Screw, 3/8-16x4gr8.................. 3 64 | 800263 Screw, 1/4x3/8(48" .................. 4
34 | 603602 Bushing,roller ..........ccccoveiieenenn, 3 800263 Screw, 1/4x3/8 (44") vocccvvvvvinnnn. 1

35 603289 Roller, anti-scalp ........................ 3

» Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48") & MK443(44")
Exmark red touch up spray paint - P/N 850337

-3-

Www.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44” and 48" DECK GROUP

58

-4-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Req'd.
1 652023 Leverwldmt, lift ........ocoeveeeen it 1 33 | 633580 Seal bearing..............oooi 4
2 633295 Grip, liftlever ..ol 1 34 | 633585 Bearing,cone...........ccoeeiiiininnnnnn, 4
S | 652027 Armwldmt, deck lift ..................... 1 633584 Bearing CUP ...c.coovviiciiiniiiieeeenes 2
4 633325 Spring, compression .................... 1 35 | 833579 Spacer, frontcaster .........ccoeeeinn. 2
5 | 805259 Washer, 3/ SAE ........................ 1 36 | 633582 Wheel &tireassy ......ccoveveinieennss, 2
6 | 804257 Nut,nyloc 3/8-16 ..............ccce.... 3 633002 Tire, 13x5.0-864ply «..oeeveeennann .. 2
7 633068 Arm, decklift ............................. 2 633583 Wheel ......coovvvivii 2
8 808284 Clevis, pin 3/Bx1 ....cooviviiiinen., 2 37| 800332 Screw, 1/2-13x71/2 ................... 2
9 806003 Hairpin, cotter ...........coeveiennn.. 2 38| 632511 Casterwldmt ............................ 2
10| B0O0295 Screw, 3/8-16x13/4 .......ccce....o. 2 39 | 804269 Nut, nyloc 1/2-13 (light thin) ........ .. 2
11| 653230 Plate, decklift ............c.eeiieianit, 1 40 | 543511 Seal, grease ..........ccooeeeiiii. 2
12| B00299 Screw, 3/8-16x23/4 .......ccveunn.e. 1 41| 543509 Bearing cone, taperedroller .......... 4
13 | 633082 Bushing, liftlever ....................... 1 543508 Bearing cup, tapered roller ............ 4
14 | 852235 Plate widmt, deck lift .................... 1 42 | 633508 Washer, spring disk .................... 6
15| 809007 Nut, whizlock 3/8-16 ......cc.oveeen.... 15 43 | 804266 Nut, nyloc 3/4-10 ...........ccoeeiiil. 2
16 | 633097 Hitch pinw/lanyard ...................... 1 44 | 543513 Cap, grease ....oovveeeeneenenineenann. .. 2
17 | 800292 Screw, 3/8-16 %1 ....oooiiviieiiiana... 1 45 | 633553 Pad, anti-skid .....ooooiieieiee 3
18 | 633080 Bushing, liftlever ........................ 1 46 | 653070 Floorpan .....ccocvvvviviiiiiieeninnnenn. 1
19| 652103 Frame widmt, front 44"/48" ........... 1 47 | 807528 Bolt, carriage 1/4-20x1/2 ............. 10
20| 808505 E-rfiNG .......ccovvviiriiiiniiiiiiniieeranens 7 48 | 807503 Bolt, carriage 5/16-18 x3/4 ........... 2
21 805271 Woasher, 7//8 SAEflat ................... 6 49 1 809001 Nut, whizlock 5/16-18 ......ccc.c....... 8
22 1 652013 Shaft widmt, deck lift LH ............... 1 50 | 809012 Nut, whizlock 1/4-20 .................... 10
23 | 652014 Shaft widmt, deck lift RH .............. 1 51| 800271 Screw,5/16-18x3/4 .....civvvvennnn, 6
24 | 811008 Zerk, 1/4-28 straight .................... 5 2 | 805257 Woasher, 5/16 SAEflat................. 4
25| 804522 Nut,5/8-11regular ...................... 8 53 | 303327 Washer, 3/8 disc spring ............... 12
26 | 633441 Swivel, deckmount ..................... 4 54 | 805267 Washer, 5/8 SAEflat ................... 2
27 | 804755 Jamnut, 5/8-11 ... 4 55| 653052 Floorpan, front .................ccceeel 1
28 | 805268 Washer, 5/8stdflat ..................... 2 56 | 800293 Screw, 3/8-16x11/4 ................... 12
291 653011 Rod, deck lift ......ccoovvveniiiiiinnn.. 2 57 | 653049 Hinge, floorpan (piang) ................ 1
30 | 653009 Spring, deck support ................... 2 58 | 653039 Bracket, floorpan ............oceee. . 2
31| 632586 Casterwheelassy..........c..c...c..... 2 59 811010 Plug ..covieiiiiiii e, 2
32 | 633581 Spacer,bearing......................... 4 60 | 806005 Hairpin, cotter (service only) .......... 1

Exmark red touch up spray paint - P/N 850337

-5-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
MAIN FRAME GROUP

25
24
\t) N
23 | N2 A
™ .
12 2 7
N
20 28‘3_

Ref. Qty.
No.| Part No. Description Req'd No.] Part No. Description Req'd.
1 634691 Seat, complete w/armrests ............ 1 18 | 653010 Wheelltire assy (44" deck} ............ 2
2 523428 Track, seat (4" adjustable) ............ 1 653159 Wheel/tire assy (48" deck)} ............ 2
3 543401 Spacer, seattrack ....................... 4 653158 Wheel (44" deck) ......cooveevvvnnnnnn, 2
4 543409 Cushion, armrest (RH) ................. 1 653161 Wheel (48" deck) ........................ 2
* 543411 Cushion, armrest (LH) .................. 1 653160 Tire, 23x9.5-124ply .................. 2

5 543408 Cushion, backrest ....................... 1 19 | 653243 Panel, instrument ........................ 1
6 | 543407 Cushion,seat ......................... 1 20 | 803336 Cable,choke .........c.cevvivieniennin, o1
7 632187 Frame, seatmount ...................... 1 21 800271 Screw, 5/16-18x3/4 ...cooveeivennn.... 3
8 | B00306 Screw, 3/8-16x5.........ccccvvinnnnnn. 2 22 | 805257 Woasher, flat 5/16 SAE ................. 4
9 | 809001 Nut, whizlock 5/16-18 .................. 12 23 | 807513 Bolt, carriage #10-24 x1/2 ............ 2
10 | 804256 Nut, nyloc5/16-18 ....................... i 24 | 513592 Ball, (red) throttle cable ................ 1
11 653148 Rod, seatholdup ........................ 1 25| 633696 Cable,throttle ............................ 1
12| 800273 Screw, 5/16-18x1 ........ccvvinvennen. 3 26 | 653089 Bracket, instrument panel ............. 1
13| 652108 Frame, enginedeck .................... 1 27 | 804252 Nut, nyloc #10-24 ..........ccceiv s, 2
14 | 809012 Nut, whizlock 1/4-20 .................... 2 28 513658 Bumper ...........oooiviiiiiiiiiii e 2
15 |+ 513011 Nut, wheel 1/2-20 ..............ccceee 8 20 [ 523420 Bumper, rubber..............c.ceeuinll 2
633273 Bolt, wheel 1/2-20x7/8 ................ 8 30 | 633859 Seatframe ...........coccoviiiiiiiiiii.. 1

16 | 804257 Nut, nyloc 3/8-16 ..........cooeeneenn... 2 31| 800270 Screw,5/8-18x5/8 ........cevevennn... 6
17 | 652242 Console widmt, front .................... 1 32 | 303335 Tie, plastic...........c.covvvveniinininnes, 1

* Not Hustrated
+ Some units have hubs with studs intalled and require wheel nuts, some units have hubs without
studs and require wheel bolts.
Exmark black touch up spray paint - gloss black

-7-

Www.mymowerparts.com




or Exmark Mower Parts Call 606-678-9623 or 606-561-4983
FUEL GROUP

Ref. Qty. Rei. Qty.
No.| Part No. Description Reg'd. No.| Part No. Description Req'd.
1 303077 Clamp, fuelline .......................... 6 11} 543277 Elbow, strainer ........................... 2
2 |+ Kohler Part No. 2405002 Fuel filter ............. 1 12 | 800271 Screw, 5/16-18x3/4 .................... 4
Kawasaki Part No. 49019-7001 Fuel filter .... 1 13 | 805005 Washer, lock1/4 .................co...... 4
3 | 543526 Fuelline ........cooeeviieiiiieen . 2 14 | 805257 Washer, 5/16 SAE ...................... 8
4 633348 Fuelline ...........ooiiiiiiiicinn . 1 15 | 804256 Nut, nyloc 5/16-18 ...........ccevevvn.. 4
5 | 633347 Valve, fuel .........cc..oooiiininnnl. 1 16 | 633349 S8pring, fueltank ......................... 4
6 800252 Screw, 1/4-20 x 3/4 (18 Koh only)... 1 17 [0 633023 Stud, fueltank ................coeeennenn., 4
7 804255 Nut, whizlock 1/4-20 (18 Koh only).. 1 18 | 653137 Tank, fuel (LH) .......................... 1
8 513762 Clip, ioom .50 (18 Koh only) .......... 1 * 653138 Tank, fuel (RH) .............coeivienl, 1
9 303335 Plastictie (large) ...coooveneeeeenenn. ... 1 19| 513508 Cap, fueltank ...............oceviveninnn, 2
10| 513845 Bushing ..............cooeiiiiiiinininns 2 20| 543296 Grommet, fuelline ....................... 2

* Not llustrated

0 Use Pro-Lack, Retaining Type (P/N 840023, .5mi tube) on stud threads going into tank
+ Refer to Engine Owner's Manual (Fuel filter Must be 15 Micron or smaller).

-8-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Req'd.
1 652073 Crank widmt, brake ..................... 1 17 | 652134 Bracket widmt, brake LH .............. 1
2 | 806761 Pin,cotter1/8x3/4 ....cceeevvvennnn... 6 * 652135 Bracket widmt, brake RH .............. 1
3 633131 YOKE .o 4 18 | 633144 Pin, trunion ......c.coooieiiiiiiiiinennn, 2
4 | 808285 Pin,clevis3/8x11/8................... 4 191 805260 Washer, 3/8std ......c..ccoeeinne . 4
5 | 804525 Nut, 3/8-24 .........ccoiciiiiiiiienn. 8 20| 633454 Spring, brakerod .........coooeenninll. 2
6 | 633477 Rod,brake ..........ccooeviiiiiieiiin. 2 21 | 800290 Screw, 3/8-16x3/4 ....ccceeviineinii. 9
7 653068 Spacer (long) 44"/48" deck ........... 4 22 | 653074 Lever,brake ......cocociiiiiiiiiiinnainnn, i
8 | 807020 Woodruff key, 516 x 1 ................. 1 23 | 633268 Grip, brakelever .............cooovenenl. 1
9 800338 Screw, 1/2-13x3 14 .....ccceonnen.. 8 24 | 653089 Spacer (short) 44"/48" deck .......... 4
10 | 633693 Band,brake ..........cocoeiviiiiiien... 2 25| 805008 Washer, lock 1/2 .......oooeniiennil 8
11 |+ 634927 Hub & drum w/studs, wheel ........... 2 26 | 804509 Nut, 1/2-13 ..o 8
633926 Sutd,wheel ............cooiiiiiinin 4 27 | 633102 Bearing, flange .........cccoeeieinnenne. 4
633548 Hub & drum, wheel ..........c...coce.ol. 2 28 | 809007 Nut, whizlock 3/8-16 ..........cevvveene. 8
12| 809036 Nut, slotted 1.00-20 ..................... 2 29| 652085 Shaftwidmt, brake .......c....ceuvenee. 1
13 | 806800 Pin, cotter 9/64 x1 1/2 .........c...c.e. 2 30| 653061 Linkage, brake handle .................. 1
14 | 808514 E-ring, retaining .......cccceeieiinnais 3 31| B11007 Zerk, gréase ...c.ooevvveiiieniiniennaans 2
15| 805269 Woasher, 3/4 SAEflat ................... 3 32| 303327 Washer, disc spring3/8................. 1
16| 808283 Pin, clevis 3/8X2 ..cvvvvvivvenienaenne. 2 33| 523157 Washer, spacer............cccevvnenne. 2

* Not lllustrated

+ Some units have hubs with studs installed and require wheel nuts, some units have hubs without

studs and require wheel bolts.

Exmark black touch up spray paint - gloss black

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL LEVERS

10

Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Reg'd.
1 634259 Handle w/grip (RH) ...................... 1 19 | 303334 Washer, disc spring 5/16 .............. 2
632193 Handle, motion control (RH) .......... 1 20 | 800271 Screw, 5/16-18 x3/4 ......cooovviiennn, 2
* 634258 Handle wigrip (EH) ...oiveiiiieinene. 1 21 | 809012 Nut, whizlock 1/4-20 .................... 2
632191 Handle, motion control (LH) .......... 1 22| 653165 Pin, Damper Arichor .................... 2
2 633257 Grip, motion control handle ........... 2 23| 805257 Washer, 5/16 SAE ...................lL 6
3 | 800292 Screw,3/B-16XT1 .ooicivviiiniinnennns, 4 24 | 808512 E-fiNG «.oiveiriiieiieieii v neens 2
4 303327 Washer, disc spring 3/8 ................ 4 25| 523027 Dampener ........cccocveiiiiiiiiininn.s. 2
5 633177 Arm, control shaft ....................... 2 26 [0 809057 Bolt, shoulder 5/16 x 3/4 ............... 2
6 800295 Screw, 3/8-16x13/4 ...ccevvvivvvnenn. 6 27 | 603903 Spacer.........ccocceeiiiiiiiiiii e, 2
7 652106 Bracket, motion control (RH) ......... 1 28 | 652105 Bracket, motion control (LH) .......... 1
8 | 804257 Nut,nyloc3/8-16 ........cccceeiineen.. 6 29 | B05256 Washer, 1/4 .......oooiiiiiiii i, 2
9 { 800290 Screw, 3/8-16x3/4 .............c....... 8 30| 804521 Nut, 5M16-24 .....ocoiiiiiiiiin, 10
10 [ 809001 Nut, whizlock 5/16-18 .................. 4 31| 804758 Nut,jam5/16-24 ............coveeneenne. 2
11 [# B03022 Setcrew, 516 X5/8 .....oevvvvniennnn... 2 32 303105 YOK& ...oooiviiniieniiiiiie s 2
12 | 653092 Arm, pumpcontrol ...l 2 33| 808280 Pin,clevis5/16x1 ......cocoevnenen... 2
13 | 805258 Washer, 5/16std ...................o..l. 4 34 | 806753 Pin, cotter3/32x1/2 ................... 2
14| €33152 Balljoint (LH) ...l 2 35| 543017 Balljoint (RH) ................cocoevvnn, 2
15| 800274 Screw,516-18x11/4 ................. 4 36 | 804524 Nut, 5/16-24 (LH) ........................ 2
16 | 603737 Bolt, {(neutral return) .................... 2 37 | 653046 Link, pumpcontrol ...................... 2
17 | 603807 Spring, (neutral return) ................. 2 38 | 809007 Nut, whiziock 3/8-16 .................... 8
18 | 603735 Bushing, nylon (reverse ind.} ......... 2 39 | 633102 Bearing, flanged .................oll 4

* Not lllustrated
+ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews
¢ Use Pro-Lock, Retaining Type (P/N 840023, .5ml tube) on damper mounting shoulder bolts

Exmark black touch up spray paint - gloss black

-10-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP
Ref. Qty. | |Reft. Qty.
No.| Part No. Description Reqg'd No.| Part No. Description Req'd.
1 513167 Cap, hydraulic reservoir ............... 1 25| 603827 Clamp, hose (5/8) .......cccevenvvnen.n. 5
2 523103 Gasket, tankcap ....ccovveiiiiennnns. 1 26 | 603721 Fitting, hose tee (3/8 I.D. hose) ...... 1
3 | 800260 Screw, 1/4-20x21/2 ....ccvvninnnnnn, 2 27 | 513840 Elbow, 90° ..coiiiiiiiiiiiii e, 2
4 | 809012 Nut, whizlock 1/4-20 .................... 2 B03921  O-riNG eeveiiii e 1
5 |* 512166 Reservoir, hydraulic fluid .............. 1 28 | 603841 Pump, hydro ......cooovvveeiviiniininnnnns 2
6 603987 Elbow, 90° ..o 1 29| 413273 Hose, lopressure ..........ccoceveeene, 2
7 654145 Hose, supply .c.ooevvviiiie i, 1 30 653187 Hose,RHrear..........c.covvveiivennnne. 1
8 654197 Hose, chargeline ..........ccocovveuni. 1 31| 809007 Nut, whizlock 3/8-16 ........eevvnennns 7
9 | 800273 Screw, 5/16-18x1 .....cccevvivnnnnen. 2 32 | 800293 Screw, 3/8-16x11/4 ...oevevnneennnn. 4
10| 513510 Connector, male ...........ccoevvnnne, 1 33 ] 513034 Bearing ....cccoovviviiiiirieeniirieenn, 2
11 |* 603720 Head, filter ..o, 1 34 | 652142 Armwldmnt, idler ...........ccoeeennen. 1
12 | 809001 Nut, whizlock 5/16-48 .................. 2 35| 811008 Zerk, 90° 1/4-28 ....ccoiiiiriiiaannn... 1
13| 513211 Element, cil filter ......................... 1 36 | 603044 Bushing, idler pivot ...................... 1
V 523541 Element, oil filter (winter) .............. 1 37 | 805280 Washer, 3/8stdflat ..................... 1
14 | 653186 Hose, RH&LHfront............c....... 2 38 | 800299 Screw, 3/8-16x23/4 .......c.coen..... 1
15| 653188 Hose, LHrear ...l 1 39| 800295 Screw, 3/8-16x13/4 ... .ccovevnenenn. 2
16 ] 633605 Elbow,90° .....coieviiiiiiieiiiienieen, 4 40 | 603843 Pulley,idler.......covvvviiviiiicininnenns, 1
603919 Boss O-ring ..oooovviiiiiiiiiieieas 1 41 | 805259 Washer, 3/8 SAE flat ................... 1
603992 Flare G-ring .....oovvvviviiiiiciiiins 1 42 | 654143 Arm, idler wbearings ................... 1
17 | 523328 Wheel motor ........coooviiiiiiiinnn, 2 43| 807272 Key5x5x25mm........c..cceiviennns 2
000009 Kit,bearing .......c.coeevviviniiiiniinnnn. 1 44 |0 803050 Setscrew, .312-18 .75 ...coeevennen, 4
000139 Kit,seal ..coveieniiiii s 1 45 | 653156 Sheave, pumpdrive .........cceuveee. 2
18 | 603990 Adapter, straight thread ................ 4 46 | 603414 Spring, extension ........ccoeeeveeennne. 1
603920 Boss O-riNg ..ooovivniiiiiiieie e 1 47 | 804257 Nut, nyloc 3/8-16 .....ccvvvevenivninnnns 1
603992 Flare O-ring ..covvvvviiiiieeeeeenns 1 48 | 653163 Belt, pump drive .....cceovvviveieinnnnns 1
19| 603989 Elbow, 90° ..iovviiiiiiiiiiieieeeeen 2 49 | 801063 Screw, 1/4-20x 2 pan head .......... 2
603923 O-rfiNG ceveiiiiie e 1 50 | 804255 Nut, nyloc 1/4-20 .......c.covieeiennnnen. 2
20| 632285 Hose assy, lo pressure 11.5" gray... 1 51| 613073 Grip, dumpvalve .........ccocevennnnes 2
21 ] 654144 Hose, casedrain ........cceevivinennn, 1 52 | 213069 Washer, #10x1 1/2 ...cvevieiinnnns 1
22 | 632286 Hose assy, lo pressure 4.5" gray..... 1 53 | 303327 Woasher, discspring .......cccvueennnnn, 1
23| 603826 Clamp, hose (1/2) .....coovnvieninennnen. 3 54 | 603988 EIbow, 90° ...cccviiiiiiiiiiiiiiiieiees 1
24 | 603722 Fitting, hose tee (1/4 I.D. hose) ...... 1 55| 603496 Bushing,idler .........cccccevvviiennnnts i

* Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.

V Use only for operation below 32° F (0° C)
Exmark black touch up spray paint - gloss black

¢ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews,

-11-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

-12-

WWW.mymowerparts.com



or Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE GROUP

o

Na\

//\:
<
3 > <
. ,"/;/’/, //’4
PRSP 9

N
/
¢
P
)y
\
S
S
SN
— @
TN
v
A NN
A W
W
Wy
W
[C

s ° o { 2 \_/"/id E":j;;::,
(" “arg ( i i I ‘\‘\ = e lr\{o:
A ey o
Eg Esf“ o':" T e :L N rfj‘;“\’yk"}ﬁ 0 .
E b[ ,"J{’:Nﬁﬂg PN N 3
St T _\\ o “ LA ol ! |
S 'reﬁ \',‘b 26, < /’:bi CL% ,
L«‘\ r'( & 7 99;5 }:i :"/”
fo |
L ° E [ -—4‘\} E /}/@,
%&24
5\10
25
Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Req'd.
1 652146 Strap wldmt, engine guard ............ 1 17 | 633543 Strap, clutch/brake ...................... 1
2 809001 Nut, whizlock 5/16-18 .................. 19 18 | 800283 Screw,5/16-18x31/2 .ccivvvviinnns 1
3 800271 Screw, 5/16-18x3/4 .................... 17 19 | 800274 Screw, 516 NCx11/4................ 1
4 653095 Shield, engine guard.................... 1 20 | 807259 KeY .oiiioiiiiiiiiiii i, 1
5 653093 Strap, engine guard .......c.cccceeneens 1 21 | 543214 Spacer, crankshaft
6 653194 Muffler (17hp Kaw Only) ............... 1 (17hp Kaw & Koh Only)................. 1
653195 Wuffler (18hp Koh Only) ............... 1 22 | 653035 Sheave, pump drive (17hp Kaw & Koh 1
653260 Muffler (19hp Kaw Only) ............... 1 653293 Sheave, pump drive (19hp Kaw)..... 1
7 653196 Bracket, muffler support ......... 1 23 | 653048 Clutch (17hp Kaw & Koh).............. 1
8 805258 Washer, 5/16stdflat) ................. 2 653292 Clutch (19hp Kaw)......ooovinine... 1
9 804256 Nut, nyloc 5/16-18 (Kaw) .............. 4 24 | 603610 Washer, disc spring 716 .............. 2
809001 Nut, whizlock 5/16-18 (Koh) .......... 4 25 | B0O0820 Screw, 7/16-20 x 3 (Kaw) ............. 1
10 | 800276 Screw, 5/i6-18x13/M4 ................. 4 + 800819 Screw, 7/16-20 x 2 1/2 (Koh).......... 1
11 | 543064 Pipe Nipple (Koh) ........................ 1 26 | 303335 Plastictie (large) .......c.coeeveenennen. 2
12 | 303428 Etbow, 90° (Koh) .......cocovvevieinenns 1 27 | 303334 Washer, spring disc ......c.cccovevunenn. 4
13 | 523406 Bushing, seat mount.................... 1 2B | 805257 Washer, 5/16 SAEflat ................. 3
14 | 613235 Washer....coocoooiiiiiiiiiiiiininn, 4 29 | 653285 Shield, heat (17hp Kaw) ............... 1
15 | 633545 Spacer, grommet ........ccoooieeniennnn, 2 653286 Shield, heat (18hp Koh)................ 1
16 | 633630 Grommet ........ccooiiiniiiiiiiiiienenn, 2 Shield, heat (19hp Kaw)................ 1

* Not lllustrated
4 Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt
Exmark black touch up spray paint - gloss black

-13-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP
/1

= @” - hpily - uumu-/gu:fm@

? O@@m O % L

.i[“ wmon 9 O . TEOHM O ETURAE COTKT &

e = T

6 7
A WARNING [ACKITION|
g 10 R
5 AWARNING KEEP HANDS ané FEET AWAY
Kol I 7 s
o DRSS meaween pormmantun |

<]

2 ;) ~
JEETRVANTAGE (Commmem, £

CHECKSERWCE REFERENCE AD
1 7 S GRS LUE POBTY AT HTRTVA IO,
/ ) CHESK WNORALLIC PLID AT MTERV A, SHOWL
1 8 05 OO YMORL 1 10400 ITHTHTIK: MOTOR-O0L }
Font
[0 0K TINE PRESSLINE - 13 PM ATINTEICGAL BHOWN.

B S OPERATORS AU AL FOR ASOrCNAL DETLA
30w }
13008 4

o < 4.4!?5-?-@553‘

&

DO NOTOVER-TIGHTEN
1 —

Ref. Qty. Ref. Qty.
Neo.| Part No. Description Req'd. No.| Part No. Description Req'd.
1 653245 Decal,Panel..........ccoovviviiinnnn 1 14| 303293 Decal, 2 Minute Cool ................... 2
2 513746 Decal, Muffler .......covvvviiiiiiinninn. 2 18| 513742 Decal,NoStep .........cooooiiii. 2
3 | 6563140 Decal, Deck Height ..................... 1 16 | 633346 Decal, FuelValve ..............ooee.ee, 1
4 | 323540 Decal, Roller Mounting ................. 1 17 | 653176 Decal, Belt Routing ..................... 1
5 513890 Decal, Hydraulic Tank .................. 1 18 | 653183 Decal, Check Service .................. 1
6 633770 Decal, Hot Surface ...................... 1 19| 653139 Decal, Swash ..........ccociiviinnnen. 2
7 | 513748 Decal, Guard...........ccoceineieniienil. 1 20 | 833354 Decal, Mation Control .................. 2
8 513747 Decal, Battery ..........ocooiveviivanenns 1 21 603845 Decal, Hydro Drive Reiease .......... 1
9 | 373066 Decal, Patent Pending ................. 2 22 | 303520 Decal, Trivantage .........ccocoeeneennee, 1
10 | 303508 Decal, Discharge Warning ............ 1 23| 403131 Decal, Commercial 48 .................. 1
11 ] 403005 Decal, Danger......ccccocveeiiienennns, 2 24 | 523417 Decal, Commercial 44 ............... e 1
12 | 633922 Decal, Anti-Scalp ......coovvvvvenvnnnnnns 1 25 | 633827 Decal, Park Brake Warning ........... 1
13 | 653147 Decal, Deck Height ..................... 1 654204 Decal Kit
-14-

Www.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
> ELECTRICAL GROUP

-29

Ref. Qty. Ref. Qty.
No.{ Part No. Description Req'd. No.| Part No. Description Reqg'd.
1 543792 Wingnut, nyloc 1/4-20 .................. 2 22 | 303287 Plastictie,small .......................... 2
2 633652 Strap, battery holdewn ................. 1 23 | 543393 Insulator, solenoid (+) .................. 3
3 633651 Bolt, battery holddown ................. 2 24 | 543084 Wire, starter solenoid ................... 1
4 523282 Cable, ground {-) ............cciinll 1 25 | 633306 Cable, starter (+) ........................ 1
5 543391 Insulator, battery ......................... 1 26 | 513075 Switch, 12V solencid ................... 1
6 800252 Screw, 1/4-20x3/4 ......cc.ceeeveen.l. 7 27 | 800279 Bolt, Tap 5/16-18x11/4.............. 1
7 805256 Washer, 1/4flat ....................... 2 28 | 633396 Clip,loom 5/8.. ... 2
8 809012 Nut, 1/4-20 whizlock ........cvvvinenn. .. 7 29 | 804256 Nut, nyloc 5/16-18 .............occeneeee. 1
9 603479 Battery, 12V ... 1 30 | 303335 Plastic tie, large (Kaw).................. 8
10 | 523281 Cable, battery (+) .............ccoeeenil. 1 303335 Plastic tie, large (Koh)................... 7
11 | 800282 Screw, 5/16-18 X7 .....ovvvvenvann.... 1 31 | 323229 Clip, loom 3/8 ....cooviiveiiieieeeicn, 3
12 | 523415 Spring, seat switch ...................... 1 32 | 633110 Switch, brake NO/N.O. ............... 1
13 | 803028 Screw, #10-24 x5/8 .................... 8 33 | 543316 Module, safety interlock ................ 1
14 | 652072 Bracket widmt, seat switch ............ 1 34 | 543070 Switch, igniticn w/keys ................. 1
15| 800271 Screw, 5/16-18x3/4 .................... 3 35 | 603511 Keys,ignition ..............coeell. 1
16 | 809001 Nut, whizlock 5/16-18 .................. 6 36 | 633673 Switch,blade ......................... 1
17 | 653036 Washer .......c..ooviiiiiiniiin, 1 37 | 513374 Meter,engine hours.................... 1
18 | 513152 Switch,seat ..................c 1 38 | 633111 Switch, drive lever N.O./N.C. ......... 2
19 | 633181 Plate ..o 4 39 | 804252 Nut, nyloc #10-20 ........ccoevvinnnnnn.. 2
20| 816001 Fuse-20amp .......cocooeeiiieeniivnnnn, 2 40 | 543286 Grommet ..........ccciiiiiiiiieieen, 1
21 653154 Harness, witing (Koh) .................. 1 41 633082 Spacer........cccoceeeiiiiiiiiiii 1
653181 Harness, wiring (Kaw) .................. 1 42 | 807533 Carraige Bolt, #10-24 x 5/8............ 2

* Not lllustrated
+ Use dielectric grease on all wiring harness connectors.

-15-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

N3dO ATIVHHON = "O'N
J3SOTOATIVWHON = O'N
"ON3 3HM WOHS O3MIIA SHOLOINNOD

3

—— AW —!
- 20NYH0—|
N —
¥V TE—
M0

A=

FNOON ALIHNS
ML ENOH
HAULWS HOLAID
NWADME L
+

*
ANALIYEAMALLYE

1wvLs

TIDI 3NN
+
aNnows

40

EDIDE))))) M

TSR V)
XN
<550

ONEAME 1

WNINEAL ZALVOIN A

INVSVMVM dH 61 % L1

&
v 5

ON NI
oNEME 1

WS HVEE

DAL LINJHID

NOLLBOd

HILMS NOLLINSI

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

N3dO ATIVWHON = O'N
Q3SOT0ATNVIRION = O'N
"ONT JUM WONA IMIA SHOLOINNDD  HOLWAS TOHL

W]
PBD!

NIRO
ETL
130l
10K
FONVUO
a3y
a3y

=
i Bm—
s

3 i 1 u
IN o WM O°N N3O
HOLWS IV3S R \ oNamaL

oNnE 1 HOLWS TvER
FOLS TOSINOD NOLOW HE

]

"WNINEIL SALVOIN AHALIVE

d3THOM dH 81

TNAONALINS
WALV HNOH
HILWS KN LMvLE
ANWABEH  yvis

+

+*
A¥alLlyaAbaLLY'E

FINOONALLNS
HALWHENOH
HOLMS HALMDD NO
VA BN

+
AYELLVE

TN INIONT
440

-
ANNQYD

DIV LINOUR NOLLKEOd

HOLMS NOLLIND

-17-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-18-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z™

LAZER 7™ HP

EXPLORER®

TURF RANGER®

TURF TRACER®

TURF TRACER® HP

VIKING HYDRO

METRG™

METRO™ HP

SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998 EXMARK MFG. CO. INC. PART NO. 850609

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489 ]:kg
ALL RIGHTS RESERVED PRINTED IN U.S.A. @E ®

MFG. CO. INC.

WWW.mymowerparts.com



